
Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   1   of   7	 Part No. 111-0452 (C)	

Spellbrook, Bishop’s Stortford, Herts. CM23 4BU, England.
Telephone: 01279 723444   Fax: 01279 723821   E-mail: sales@hayter.co.uk   
Service@hayter.co.uk   Web: www.hayter.co.uk

The Spare Parts List are to be used for the above rotary attachments to the Condor Hydrostatic Drive Power.

In pursuit of continuous product development, We reserve the right to alter specifications without notice.

Left and Right : Throughout this manual refers to the mower when looking in the direction of forward travel.

INSTRUCTIONS:- SPARE PARTS LIST - CONDOR 30” ROTARY ATTACHMENT 
CODES 212D.
FROM SERIAL NUMBERS :- 320000001
ORIGINAL VERSION (EN)

INTRODUCTION



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   2   of   7	 Part No. 111-0452 (C)	

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION

9

11

47

45

22

13

30

42

36

12

50

17

43

6

63

36

18

20

16

19

7

43

48

14

15

49

24
14

39

35

5

27
53

25

33

23

44

21

37

37

36

31

32

3

2

41

29

10

30

36

1

4

28

65

40

47

21

42

41

8

46

38

34

52

26

64

64

42

36

42

42

45

42

45

45

47

23

31

42

13

42

36

42

61

60

57

60
60

59

6256
54

55 58

66

67

68

66

66



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   3   of   7	 Part No. 111-0452 (C)	

   ITEM NO.	  DESCRIPTION                                          PART NO.           QTY   ITEM NOTE	ITEM No.	 DESCRIPTION	 PART NO.	 QTY	 ITEM NOTE

1	 Frame - Carrier W/A	 212201W	 1	
2	 Guard - Rubber	 514040	 2	
3	 Strip - Guard Clamping	 514041	 1	
4	 Guard - Front W/A	 212210V	 1	
5	 Bottom Plate W/A	 212235W	 2	
6	 Deck W/A	 212205V	 1	
7	 Rod - Height Adjustment	 212213	 1	
8	 Decal - Timing, Cutterblade	 111-3904	 1	
9	 Cover - Top	 HY212215	 1	
10	 Support - Guard	 111-3803	 1	
11	 Decal - Hayter	 410087	 1	
12	 Hand Grip 	 358	 1	
13	 Key - Woodruff	 1662	 2	
14	 Spacer - Wheel	 HY4018	 4	
15	 Wheel - 8” x 2” (includes tyre)	 212088	 2	
16	 Decal - Cut Hand/Foot	 40-13-010	 2	
17	 Handle - Height Adjustment	 HY4308	 1	
18	 Axle - Front	 HY4313	 1	
19	 Clevis	 HY4316	 1	
20	 Decal - Height of Cut	 320006	 1	
21	 Support - Axle Block	 HY4326	 4	
22	 Gearbox	 HY5645	 2	
23	 Bolt - Gearbox Securing	 4823	 4	
24	 Spacer	 HY5067	 2	
25	 Cutterblade (set of 4)	 2779	 1	
26	 Kit - Blade Bolt (includes items 46, 52 & 53 - set of 4)	 HY590	 1	
27	 Washer - Tab	 HY5402	 2	
28	 Spring - Tension	 212214	 1	
29	 Nut - M6 Nyloc ‘T’	 09438	 4	
30	 Screw - M8 x 20 Hex Hd.	 09368	 6
31	 Screw - M8 x 25	 03162	 3
32	 Screw M6 x 25	 09364	 4
33	 Screw - 3/8” UNF x 1”	 09114	 2
34	 Screw - 7/16” UNF x 2”	 09142	 2
35	 Bolt - 1/2” UNF x 3 1/4”	 09167	 2
36	 Nut - M8 Nyloc	 09441	 14
37	 Nut - 3/8” UNF Plain	 9213	 2
38	 Nut - 7/16” UNF Plain	 09220	 2
39	 Washer - 17/32” Plain	 09281	 2
40	 Washer - 5/16” (Large O/D)	 09267	 2
41	 Washer - M6 Plain	 09472	 8
42	 Washer - 5/16” Plain	 09266	 25
43	 Washer - 3/8” x 3/4” x 18G Plain	 09271	 3
44	 Washer - Spring S/C 	 9273	 1
45	 Washer - 7/16” x 7/8” x 13G Plain	 09276	 5
46	 Washer - 3/8” x 1 1/4” x 18G	 02394	 4
47	 Nut - 7/16” UNF Nyloc “T’ Type	 HY09222	 5
48	 Pin - Split 3/32” x 1/2”	 09303	 1
49	 Grease Nipple - 1/4” UNF (Straight)	 09337	 2
50	 Knob	 HY4312	 1

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   4   of   7	 Part No. 111-0452 (C)	

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION

9

11

47

45

22

13

30

42

36

12

50

17

43

6

63

36

18

20

16

19

7

43

48

14

15

49

24
14

39

35

5

27
53

25

33

23

44

21

37

37

36

31

32

3

2

41

29

10

30

36

1

4

28

65

40

47

21

42

41

8

46

38

34

52

26

64

64

42

36

42

42

45

42

45

45

47

23

31

42

13

42

36

42

61

60

57

60
60

59

6256
54

55 58

66

67

68

66

66



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   5   of   7	 Part No. 111-0452 (C)	

   ITEM NO.	  DESCRIPTION                                          PART NO.           QTY   ITEM NOTE	ITEM No.	 DESCRIPTION	 PART NO.	 QTY	 ITEM NOTE

51	 Tyre for Wheel (item 15)	 1819	 2
52	 Nut - 3/8” Nyloc	 09215	 4
53	 Bolt - 3/8” x 13/16” Cutterblade	 HY6306	 4
54	 Cable - Cutter Brake	 212230	 1
55	 Bracket - Brake Lever	 212224	 1
56	 Arm - Cutter Brake W/A	 212220	 1
57	 Block - Brake	 212226	 1
58	 Spring - Tension	 212227	 1
59	 Nut- M5 Nyloc	 09430	 2
60	 Washer - M5 Plain	 09470	 4
61	 Screw - M5 x 35	 ZBH1E035U	 2
62	 Bolt - M8 x 75	 09372	 1
63	 Bolt - M8 x 55	 ZBH1H055U	 4
64	 Washer - Fibre M10	 09482	 2
65	 Setscrew M8 x 25	 03162	 1
66	 Lanyard - 3 inch	 117-8339	 1
67	 Retainer Nut M8 - Lanyard	 111-3697	 1
68	 Revit Dia 3/16 x 5/8	 09320	 1
69	 Washer 3/16 x 1/2 x 17g	 09257	 2

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   6   of   7	 Part No. 111-0452 (C)	

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION

14

6

7

11

4

8

5

2

3

8

10

12

9

11

4

17
1

8

13

15

16

21

20

19
18 23

24

31

26

32

29

1

22

18

19
25

27

28

30A

30B



Issued: 18.08.10	 Approved:	 Mod. No. 5059480	 Sheet   7   of   7	 Part No. 111-0452 (C)	

   ITEM NO.	  DESCRIPTION                                          PART NO.           QTY   ITEM NOTE	ITEM No.	 DESCRIPTION	 PART NO.	 QTY	 ITEM NOTE

1	 Key	 HY4325	 2	
2	 Gearbox Complete	 HY5645	 2	
3	 Housing	 HY4333	 2	
4	 Mitre Gear	 HY4334	 4	
5	 Output Shaft	 HY4336	 2	
6	 Cover	 HY4337	 2	
7	 Gasket Cover	 HY4338	 2	
8	 Bearing	 HY4339	 6	
9	 Bearing	 HY4340	 2	
10	 Circlip	 04341	 2	
11	 Circlip	 4342	 4	
12	 Oil Seal	 HY4343	 2	
13	 Cap Gasket	 HY4344	 2	
14	 Screw - securing Item 6	 HY04345	 8	
15	 Cap and Oil Seal (includes item 31)	 HY4346	 2	
16	 Screw - securing Item 15	 HY4348	 8	
17	 Shaft Input Pinion	 HY5713	 2	
18	 24 Pitch Chain	 6008	 2	
19	 Chain Master Link	 6017	 2	
20	 Bolt - M8 x 40	 ZBH1H040U	 2	
21	 Nut - M8 Nyloc ‘T’ Type 	 09441	 2	
22	 Screw - 1/4” UNF x 1” C/Sunk Socket Hd.	 09526	 3	
23	 Screw - 1/4” UNF x 1/2” C/Sunk Socket Hd.	 09343	 3	
24	 Countershaft Assembly	 212051	 1	
25	 24 Tooth Sprocket	 6010	 1	
26	 Sprocket Mounting Boss	 212054	 1	
27	 Pulley 	 212084	 1	
28	 Countershaft Pulley Boss	 212085	 1	
29	 Setscrew - 5/16” x 1” Socket Hd.	 09145	 2	
30a	 Belt - Matched Pair Code 212/510	 212105	 1Pair	
30b	 Belt - Matched Pair Code 212/511	 511120	 1Pair	
31	 Oil Seal	 HY4347	 1	
32	 24 Tooth Sprocket	 212053	 1	
				  

PARTS LIST - HYDRAULIC CIRCUIT - TRANSMISSION




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 


